
Phosphorus Discharge 
Optimization Plan

November 2016



   
       

   

  Page TC- 1 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN 
Village of Huntley, IL 

 
TABLE OF CONTENTS 

  
  

  PAGE  
 SECTION  NO. 

ABBREVIATIONS AND DEFINITIONS………………………………..………………………………….i 
 
1.0 INTRODUCTION AND PHOSPHORUS DISCHARGE OPTIMIZATION PLAN OVERVIEW ....... 1-1 

1.1 The Village of Huntley ...................................................................................................... 1-1 
1.1.1 East WWTF ......................................................................................................... 1-1 
1.1.2 West WWTF ........................................................................................................ 1-1 

1.2 The Village of Huntley Phosphorus Discharge Optimization Plan Overview ................... 1-1 
 

2.0 WWTF INFLUENT REDUCTION MEASURES............................................................................. 2-1 
2.1 Phosphorus Sources in Wastewater ................................................................................ 2-1 
2.2 Phosphorus Speciations .................................................................................................. 2-1 
2.3 Baseline Influent Phosphorus Sampling .......................................................................... 2-2 

2.3.1 East WWTF Influent Phosphorus Sampling Results .......................................... 2-2 
2.3.2 West WWTF Influent Phosphorus Sampling Results  ........................................ 2-4 

2.4 Evaluation of Phosphorus Sources  ................................................................................. 2-6 
2.4.1 Industrial and Commercial Sources of Phosphorus ............................................ 2-6 
2.4.2 Municipal Sources of Phosphorus ...................................................................... 2-7 

2.5 Determination of Sources with the Greatest Opportunity for Reducing Phosphorus ...... 2-7 
 
3.0 WWTF EFFLUENT REDUCTION MEASURES............................................................................ 3-1 

3.1 Baseline Nutrient Sampling .............................................................................................. 3-3 
3.2 East WWTF ...................................................................................................................... 3-4 

3.2.1 Overview ............................................................................................................. 3-4 
3.2.2 Analysis Nutrient Sampling ................................................................................. 3-7 
3.2.3 SRT Tracking .................................................................................................... 3-11 
3.2.4 DO Tracking ...................................................................................................... 3-12 
3.2.5 Side-Stream Flows ............................................................................................ 3-13 
3.2.6 Other Optimization Strategies ........................................................................... 3-13 
3.2.7 Optimization Recommendations Summary ...................................................... 3-15 
3.2.8 General Cost Considerations ............................................................................ 3-16 
3.2.9 Proposed Implementation Schedule ................................................................. 3-16 

3.3 West WWTF ................................................................................................................... 3-16 
3.3.1 Overview ........................................................................................................... 3-16 
3.3.2 Analysis Nutrient Sampling ............................................................................... 3-20 
3.3.3 SRT Tracking .................................................................................................... 3-23 
3.3.4 DO Tracking ...................................................................................................... 3-24 
3.3.5 Side-Stream Flows ............................................................................................ 3-25 



   
       

   

  Page TC- 2 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

3.3.6 Other Optimization Strategies ........................................................................... 3-26 
3.3.7 Optimization Recommendations Summary ...................................................... 3-26 
3.3.8 General Cost Considerations ............................................................................ 3-27 
3.3.9 Proposed Implementation Schedule ................................................................. 3-28 

 
4.0 RECOMMENDED PLAN SUMMARY ........................................................................................... 4-1 
 4.1 East WWTF ...................................................................................................................... 4-2 
 4.2 West WWTF ..................................................................................................................... 4-2 
 
 REFERENCES  ............................................................................................................................. R1  
 
List of Tables 

2-1 Businesses/Industries with Potentially High Sources of Phosphorus ........................................... 2-9 

3-1 East WWTF Influent Conditions for Bio-P Removal ................................................................... 3-11 

3-2 East WWTF Decant and BFP Filtrate Nutrient Sampling (02/2016) ........................................... 3-14 

3-3 West WWTF Influent Conditions for Bio-P Removal .................................................................. 3-23 

3-4 West WWTF GBT and BFP Filtrate Nutrient Sampling (02/2016) .............................................. 3-26 

 

List of Exhibits 

2-1 Phosphorus Speciation Flowchart ................................................................................................ 2-2 

2-2 East WWTF Influent Total Phosphorus Speciations (10/2014-02/2016) ...................................... 2-3 

2-3 East WWTF Influent Particulate Phosphorus Speciations (10/2014-02/2016) ............................. 2-3 

2-4 East WWTF Influent Dissolved Phosphorus Speciations (10/2014-02/2016) .............................. 2-4 

2-5 East WWTF Influent Dissolved vs. Particulate Phosphorus Speciations (10/2014-02/2016) ....... 2-4 

2-6 West WWTF Influent Total Phosphorus Speciations (10/2014-02/2016) ..................................... 2-5 

2-7 West WWTF Influent Particulate Phosphorus Speciations (10/2014-02/2016) ............................ 2-5 

2-8 West WWTF Influent Dissolved Phosphorus Speciations (10/2014-02/2016) ............................. 2-6 

2-9 West WWTF Influent Dissolved vs. Particulate Phosphorus Speciations (10/2014-02/2016) ...... 2-6 

3-1 Existing East WWTF Aerial View .................................................................................................. 3-5 

3-2 Existing East WWTF Process Flow Diagram ................................................................................ 3-6 

3-3  East WWTF Influent/Effluent Analysis (10/2014-02/2016) ........................................................... 3-8 

3-4 East WWTF Effluent Total Phosphorus Speciations (10/2014-02/2016) ...................................... 3-8 

3-5 East WWTF Effluent Particulate Phosphorus Speciations (10/2014-02/2016) ............................. 3-9 

3-6 East WWTF Effluent Dissolved Phosphorus Speciations (10/2014-02/2016) .............................. 3-9 

3-7 East WWTF Effluent Dissolved vs. Particulate Phosphorus Speciations (10/2014-02/2016) .... 3-10 

3-8 East WWTF Speciated Removal Efficiency (10/2014-02/2016) ................................................. 3-10 

3-9 East WWTF SRT - Weekly Average (01/2016-09/2016) ............................................................ 3-12 

3-10 East WWTF Oxidation Ditch DO - Weekly Average (02/2016-09/2016) .................................... 3-13 

3-11 Existing West WWTF Aerial View ............................................................................................... 3-17 

3-12 Existing West WWTF Process Flow Diagram ............................................................................. 3-18 

3-13 West WWTF Influent/Effluent Analysis (10/2014-02/2016) ........................................................ 3-20 



   
       

   

  Page TC- 3 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

3-14 West WWTF Effluent Total Phosphorus Speciations (10/2014-02/2016) ................................... 3-20 

3-15 West WWTF Effluent Particulate Phosphorus Speciations (10/2014-02/2016) .......................... 3-21 

3-16 West WWTF Effluent Dissolved Phosphorus Speciations (10/2014-02/2016) ........................... 3-21 

3-17 West WWTF Effluent Dissolved vs. Particulate Phosphorus Speciations (10/2014-02/2016) ... 3-22 

3-18 West WWTF Speciated Removal Efficiency (10/2014-02/2016) ................................................ 3-22 

3-19 West WWTF SRT – Weekly Average (01/2016-09/2016) .......................................................... 3-24 

3-20 West WWTF Oxidation Ditch DO – Weekly Average (02/2016-09/2016) ................................... 3-25 

 

List of Appendices 

A East WWTF NPDES Permit 

B Village of Huntley Ordinance, Chapter 51: Sewer Use Regulations 

C East WWTF Analysis Nutrient Sampling (10/2014-02/2016) 

D West WWTF Analysis Nutrient Sampling (10/2014-02/2016) 

E East WWTF SRT Tracking Sheets (01/2016-09/2016) 

F East WWTF DO Tracking Sheets (02/2016-09/2016) 

G West WWTF SRT Tracking Sheets (01/2016-09/2016) 

H West WWTF DO Tracking Sheets (02/2016-09/2016) 



 

 

 

   

 

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

  Page i 
   

Abbreviations 

1 BFP: Belt Filter Press 

2 BNR: Biological Nutrient Removal 

3 BOD: Biochemical Oxygen Demand 

4 BOD5: Five-Day Biochemical Oxygen Demand 

5 BPR: Biological Phosphorus Removal 

6 CIP: Capital Improvement Project 

7 COD: Chemical Oxygen Demand 

8 DAF: Design Average Flow 

9 DO: Dissolved Oxygen 

10 EBPR: Enhanced Biological Phosphorus Removal 

11 ffCOD: Flocculated-Filtered Chemical Oxygen Demand 

12 FOG: Fats, Oils, and Grease 

13 GBT: Gravity Belt Thickener 

14 GPCD: Gallons Per Capita per Day 

15 HRT: Hydraulic Retention Time 

16 I/I: Inflow and Infiltration 

17 IEPA: Illinois Environmental Protection Agency 

18 MCL: Maximum Containment Limit 

19 MGD: Millions of Gallons per Day 

20 MSDS: Material Safety Data Sheet 

21 NPDES: National Pollutant Discharge Elimination System 

22 ORP: Oxidation-Reduction Potential 

23 PAO: Polyphosphate Accumulating Organisms 

24 PHA: Polyhydroxyalkanoate 

25 RAS: Return Activated Sludge 

26 RBCOD: Readily Biodegradable Chemical Oxygen Demand 

27 SCOD: Soluble Chemical Oxygen Demand 

28 SRT: Solids Retention Time 

29 TKN: Total Kjeldahl Nitrogen 

30 TP: Total Phosphorus 

31 USEPA: United States Environmental Protection Agency 

32 VFA: Volatile Fatty Acids 

33 VFD: Variable Frequency Drive 

34 WAS: Waste Activated Sludge 

35 WWTF: Wastewater Treatment Facility 

 



 

   

   

  Page ii 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

Definitions 

1 Aerobic: Free and dissolved Oxygen (DO) is available in an aqueous environment 

2 Alum: Aluminum Sulfate 

3 Anaerobic: Free, dissolved, and combined oxygen is unavailable in an aqueous environment 

4 Anoxic: Oxygen is only available in a combined form such as nitrate (NO3) or nitrite (NO2) in an aqueous 

environment 

5 Total Kjeldahl Nitrogen: Sum of organic nitrogen, ammonia, and ammonium 

6 Total Phosphorus: Sum of ortho-phosphate, organic phosphorus, and polyphosphate 

 



   
       

   

  Page 1- 1 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

Section 1: Introduction and Phosphorus Discharge Optimization Plan Overview 

1.1 The Village of Huntley 

According to a special census completed in January, 2016, the Village of Huntley, Illinois has a population of 

26,632 people.  Chicago Metropolitan Agency for Planning (CMAP) projections estimate a population of 

nearly 59,000 by 2040. The Village is located between Rockford, Illinois and Chicago, Illinois directly on the 

crossroads of Interstate 90 and Route 47. Huntley has land in both McHenry and Kane Counties.  

The Village of Huntley municipal wastewater collection, conveyance and treatment system was first installed 

in the late 1940s.  The original WWTF was located east of Route 47, just south of the existing Main and 

Bakley Streets intersection.  The sanitary sewer system has continued to broaden as areas within the Village 

have developed.  The increase in flows required the original wastewater treatment facility, currently named 

the East WWTF, to expand several times.  Its current Design Average Flow (DAF) capacity is 1.8 MGD.  As 

the Village’s planning boundaries continued to expand and the build out of the East WWTF property was in 

sight, the Village planned for a second WWTF.  The West WWTF was originally constructed in 1999.  It is 

located west of Route 47 near the southwest corner of the intersection of Main Street and Kreutzer Roads, 

and, after several expansions, its current DAF capacity is 2.6 MGD.  The wastewater from the Southwind 

Subdivision, which has a population of about 2,400, is tributary to the Lake in the Hills Sanitary District.  

1.1.1 East WWTF – The East WWTF has a DAF capacity of 1.8 MGD.  It currently treats approximately 1.1 

MGD of wastewater on an average day.  The Design Maximum Flow (DMF) of the East WWTF is 4.5 MGD.  

The East WWTF treatment train consists of fine screens, oxidation ditches, secondary clarification and 

ultraviolet disinfection.  The facility contains two rapid sand filter basins, which are currently not in service.  

Alum is currently fed within the treatment train to aid in the removal of barium from the liquid phase stream to 

meet the pertinent water quality standard.  The biosolids treatment train consists of aerobic digestion and 

mechanical dewatering with the use of a belt filter press.  The facility also has a gravity sludge thickener tank, 

which is currently not in service.  Exhibit 3-2 is a process flow diagram of the facility. 

1.1.2 West WWTF – The West WWTF has a DAF capacity of 2.6 MGD and a DMF capacity of 6.5 MGD.  It 

currently treats approximately 1.0 MGD of wastewater on an average day.  The West WWTF treatment train 

consists of screening, oxidation ditches, secondary clarification, filtration and ultraviolet disinfection.  Alum is 

currently fed within the treatment train to aid in the removal of barium and phosphorus from the liquid phase 

stream to meet the pertinent water quality standard.  The biosolids treatment train consists of thickening with 

gravity belt thickeners, aerobic digestion, and mechanical dewatering with the use of a belt filter press.  

Exhibit 3-12 is a process flow diagram of the facility. 

1.2 The Village of Huntley Phosphorus Discharge Optimization Plan Overview 

WWTFs that discharge into navigable waters are required by the United States Environmental Protection 

Agency (USEPA) to have a National Pollutant Discharge Elimination System (NPDES) permit; both the East 

and West WWTFs have NPDES permits. The Village of Huntley was required by the East WWTF NPDES 



   
       

   

  Page 1- 2 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

permit (Permit No. IL0029238) Special Condition No. 19, to complete a Phosphorus Discharge Optimization 

plan. NPDES Permit No. IL0029238, dated May 28, 2015 is included as Appendix A. This report is meant to 

satisfy the requirements of the NPDES permit special condition as well as provide a guide for ongoing and 

future evaluation and improvements to the Village’s phosphorus management plan. 

The West WWTF’s permit expired on July 31, 2015 and the facility is currently awaiting an updated NPDES 

permit; until the new NPDES permit is finalized, the West WWTF is still following the guidelines on their 

expired NPDES permit. It’s likely that the West WWTF’s new NPDES permit will contain a special condition 

requiring a Phosphorus Discharge Optimization Plan as well. For this reason, both the East WWTF and the 

West WWTF will be evaluated in one report. The influent and effluent streams from the Lake in the Hills 

Sanitary District are not controlled by the Village of Huntley and will not be considered in this report. 

Phosphorus is considered to be a problem constituent due to its ability to cause eutrophication of lakes and 

rivers (surface water). Eutrophication is the enrichment of waters by inorganic plant nutrients such as 

phosphorus and nitrogen; eutrophication causes algal blooming which poorly affects water quality. Algal 

blooms consume dissolved oxygen and thus decrease the oxygen level in water to a point where it can be 

deadly for fish and other aquatic wildlife. Additionally, excessive algal blooms can cause both aesthetic and 

navigational problems for those who wish to use surface water recreationally. 

When evaluating phosphorus removal options, removal can be categorized into two distinct categories. One 

category is ‘influent reduction measures’ which can be defined as preventing phosphorus from entering into 

the WWTF by regulating sources of phosphorus. The other category is ‘effluent reduction measures’ which is 

defined as treating the wastewater in a way that reduces the phosphorus significantly. When treating 

wastewater, both chemical and biological methods of reducing phosphorus may be considered. 

Reducing phosphorus in wastewater effluent is vital not only to satisfy the NPDES permits regulations, it’s 

vital in order to ensure the downstream health of the water. Evaluation of the reduction of phosphorus by both 

modifications to both the influent and effluent of the WWTF is mandated by the NPDES permit. Additionally, 

evaluating reduction measures for both the influent and effluent of the WWTF is likely to produce more 

economical outcomes than evaluating just one option. 

 



   
       

   

  Page 2- 1 
   

PHOSPHORUS DISCHARGE OPTIMIZATION PLAN - 2016 

Section 2: WWTF Influent Reduction Measures 

The optimization of phosphorus removal, as defined in the NPDES Permit Special Condition, can be classified 

into either reducing phosphorus in the WWTF influent flow through controlling sources of excessive 

phosphorus or reducing phosphorus in the WWTF effluent flow through plant optimization of existing 

processes. This section outlines steps the Village can take to reduce phosphorus in their WWTF influent, thus 

reducing the amount of phosphorus that must be removed from the wastewater altogether.  

2.1  Phosphorus Sources in Wastewater 

There are several major sources of phosphorus in wastewater, including human excrement, chemicals added 

to drinking water for treatment, food waste from garbage disposals, industrial cleaners and detergents, 

effluents from dairy productions, and illegal discharge of chemicals into the sanitary sewers.  Large 

phosphorus contributors may include dairies and industries that use phosphoric acid as a cleaning agent (e.g. 

metal finishing).  Household detergents have historically been sources of phosphorus, but most household 

detergents are now phosphorus-free.1 Presently, total phosphorus in untreated municipal wastewater can 

range from 5-20 mg/L with some influents being lower.2   

Phosphorus in wastewater can also come from sources of infiltration and inflow (I/I) into the collection system.  

I/I occur when clear water enters the sanitary sewer system via illegal storm water connection (inflow) or by 

ground water seeping into the sanitary sewer through cracks or other structural defects (infiltration). 